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Benzodiazepines are commonly prescribed for anxiety and insomnia. Concerns with abuse, dependence, tolerance, 
and withdrawal limit their long-term use, especially in patients with active or past substance use disorder.1 They 
should be reserved for initial stabilization for severe patients, acute attacks, second-line treatment for patients 
who have failed adequate trials of other agents, or intermittent use for panic attacks and insomnia.2

Provider Education: 

Benzodiazepine Alternatives  

Alternative Therapeutic Strategies for Anxiety1,3

•	 Psychotherapy

•	 Cognitive Behavioral Therapy (CBT) 

•	 Applied Relaxation

•	 Acceptance and Commitment Therapy (ACT)

•	 Pharmacotherapy

•	 Selective Serotonin Reuptake Inhibitors (SSRIs): paroxetine, escitalopram, sertraline

•	 Serotonin Norepinephrine Reuptake Inhibitors (SNRIs): venlafaxine, duloxetine

•	 Antidepressants: trazodone, imipramine, mirtazapine, bupropion

•	 Buspirone

•	 Hydroxyzine

Alternative Therapeutic Strategies for Insomnia1,4,5

•	 Psychotherapy

•	 Cognitive Behavioral Therapy 

•	 Sleep Hygiene

•	 Pharmacotherapy

•	 Non-Benzodiazepine Sedatives: zolpidem, zaleplon, eszopiclone, ramelteon 

•	 Sedating Antidepressants: trazodone, amitriptyline

•	 Silenor® (doxepin)

•	 Belsomra® (suvorexant)

•	 OTC antihistamines

Other Non-Pharmacologic Therapeutic Options for Anxiety and Insomnia3

•	 Exercise

•	 Meditation

•	 Yoga

•	 Muscle relaxation training
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Pharmacotherapeutic Alternatives to Benzodiazepines in the  
Treatment of Generalized Anxiety Disorder (GAD) and Insomnia in Adults5-9

Indication Therapeutic 
Class Medication Name Therapeutic Range 

(mg/day) Maximum Dose

Anxiety

SSRIs (first-line 
treatment1)

Escitalopram* 10-20 mg 20 mg

Paroxetine* 20-50 mg 50 mg

Sertraline 50-150 mg 200 mg

SNRIs
Duloxetine* 60-120 120 mg

Venlafaxine XR* 75-225 mg 225 mg

TCAs Imipramine 75-200 mg 300 mg

Other 
Antidepressants

Mirtazapine 15-45 mg 45 mg

Trazodone 50-400 mg 400 mg

Bupropion SR 100-300 mg 400 mg

Bupropion XL 150-300 mg 450 mg

Antihistamines Hydroxyzine* 37.5-75 mg 100 mg

Anxiolytic Buspirone* 10-60 mg 60 mg

Insomnia

Non-
Benzodiazepine 

Sedatives

Zolpidem** 10 mg 10 mg

Zaleplon** 10 mg 20 mg

Eszopiclone 2-3 mg 3 mg

Melatonin 
Receptor Agonist Ramelteon** 8 mg 8 mg

Sedating 
Antidepressants

Trazodone 50- 100 mg 100 mg

Doxepin 
(Silenor®)** 3-6 mg 6 mg

Mirtazapine 7.5-15 mg 15 mg

Amitriptyline 25-150 mg 150 mg

Orexin Receptor 
Agonist Suvorexant** 5- 20 mg 20 mg
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Note: This table is not a complete listing of all drug options. This document is only intended as guidance.
* FDA approved indication for GAD 
 ** FDA approved indication for insomnia


